MODEL 256

BERKURIVYZaPIL

#xent KRB

T154-0011 FREERSX LFE 2-25-7 =FEEEPIEIL 3F
TEL 03-5486-9808 FAX 03-5486-5095
URL:http//:www . kk-yuki.com e-mail'sales@kk-yuki.com

Ok3e10
Ebﬁ YUKI-201126



EBDHDIBIABDHDMEATEET

RZEHOBR

[ ¢= =

=0

1. ®RI—RFMBELLIBOR. BED— REBBFER LBV T RS,

BETELIRIRFTVDORTSICRBNEHELIES),

2. RENVENOTEMZEITTIESL),
3. HWIE 1 ATERIELUTRSW
4, RREBOVEZROBRZRESIICHIC, BRFOBFETORIC. WHOEREZLD., ERE

RNTLSTZS0N,
5 BEDEMFD, MBON-—X(3, KETLZEUVCRADEDIY LY FOLICRES
[FBBIDMUEN DD FT,

IR

1. COMEIE., TU—HN—ZFAL T, NEORBHNSRELTNET,

2. RETSTFVERDANT EEE. MEICSONHND > TIWNWTFERA. D ERE LS
KOICTEFREITDUNEBNDNET, LETSTFVEDRRUBISEDIT TS0,

3. B UMV

BRED <:> 1t L
EEA Y I YTy IVFrY3IY Cé)
KT ZZES POV VERIBTS <:>>
BEDERMY A FRE-ES A
R — 2P (:)

CEADLOHEDSCRNET

Insta Graphic Systems £ — Y =)LV Y VIFEBVDZIEIRTY, Insta #3853, &

BRBEDIVIZPIITEEEDODHVDFI, COHULWYIVIE, E—FY—ILDBFTD
ZEFICXTT D Insta DFTHEBFT > T, SEBRAFICENZ > THRERROYR—FNZUHK
F, COVZAPILTIE 256 Y —=ZADNIIDA VA=), BIE. BEUXVYTTFY
ADFIEE, ZOBTOA YT TV ADBREISFIBICDONTERBLET., ETIL 256 VY

JIE FSTILDDBELEFHREVYITI, COVIZAPIERZTZHIESL. DR
DV I ITZENZRELTLILES, ZNIEERRIEE KGN Y —ERNTEETT,



B

256 ([d 16 1 VF x20 1 Y F DT ST VDERICHECEDDDDDFEZAA VTP
IAVYYTY, 256 VIVIE. FEBISTYDDAYIFIIIANZILERATR
D RETSTYEHEMNTUDBRACVOEGRSEZDIDCENTEET, NRTST VIR
BRENBE—TED, REHIDIEI—NREZRHIDICHICBICEMIEF v A VT
1—-J5 -9 —-ZRATNET,

BRTE MRS

Insta Graphic Systems [d. COE—FY—ILVY VNEBEDELE TN TEMET DHE. 55
DELE EDRE (MRB=RDFD) N1 FE. RS EORBHIRNCEERIELET, <D
REEIE. Insta DRIDEABICH T APt FROTHB\NDRREHFI ULIHES
L@%ﬁwT%@ BEDBR. RRBICRENDHDCENHBBUEBSICOHFBNTI,

DRI, 3. Bk, TLIIBROICIWEICIEBEZZ T HEBICIBRSINTZE A,
Insta [&. BBOEAFCIIERARECER T DEBRNICIIBEENIIES., Bk FLE
BEICDODNWTERZEDENEDELZEY, NHEDEEDERE., BFERMIIONCERRE
IZI3BBRDERFTMIBEEEM LICRDC EIFDDFEE A,

SEOFERICIHAT. UTFICEALTIEE.

ETIVES

YIPIES

RSFAB

BAH

ARTTIS

RE

256-S €5 )L, 120 7RIV +

120 M)V FBID 16 PR AC BB ZEFEALET,

BB V1 ADTHEBLERI— ROHEEAT INENHDEI., ZRA25 71—k
DEBEDHESIR>Y X 16/3 01 P, ®A S50 T+ — FOBERDBSIE> T X 14/3 TY,

256-N €7 /L. 230 ML~
230 ML FBRESNZ 12 PUNRFP D AC O =ERLET.
BOBTA V1 X (25 mm2) OTHEMBLERI— ROHEEAT INENHDET.

8%
VYV, BIEY 1 ZEEBOBIELERBTINUBIBOET,

FRRICEZSDE., REBENCOEEDERS CEMFI DRENMUE THDCETT,



(N

EE 120 ML AC 50/60 N)LY
EFIL256-S 120V 1750 Dv I~ 146 PN)?
EE 2307/RILE AC 50/60 N)LY
TFTIL256-N 230V 2200 v 9.6 PINY?
HHnE=ZE (F351) 107 RV R 485 kg
BAHESE (FS51) 122 RV R 553 kg

REE

IEC 60529 [CERULZCDOVIY YD IP (RARE) ERBEIRDELVTY, IPS54=IP
1#18=5 (BB 2#18=4 (MKUSS) O

1118 la]23 2118 ik

0 RESNTLEEA 0 RESNTNEIEA
1 50mm Z8z22 3= 1 EK

2 12mm ZiB22 3= 2 TKIER 15° )

3 25mm &8z 203 3 IKIEFE

4 1mm ZiBZ 2 J= 4 KUSE

5 ]2 5 DAa—F—Izwvhk
6 fHEE (S L ANIL) 6 FBLANIL

- 7 015 m~1m OFE&E
- 8 1m DKE

ER

IEC 60529 (3. MRICIDY - Y IMREBELTNEE A,
HESOMMEIEE, BROBIERM HEDBEDRAEREML, fIAE
BBICK D TERSINDED, BRIEES BE SR.




ZEEBEYV—-VE SENEE TS

WWEZE T ERIFE

I eVANANGY A

HWHEOMES LTV RNESE
E BIC/N\Y Pl ETEICHE -> ‘;F:
DRIBICBLTIZEE0),

BEOERFPEIZE0 YD

ERDIC UEN TS \

SY=EEN "A
LET ST VAR O .

e
==

EHETHTSTVE
SnniCrTreEn

FIRIT

A—T—DREDEHIC. UTOEMEDER LTI IZSUN,

1.

N OAWDN

WRZERMUICE. EDDSVDONY BRIV (EBN\DIYYTDRBICHDET) ZiFst
Q@VICOEISE T, TSTVENDEBRBILET,

WL, S TRREDORBICENN KT,

D—DIR-2LABRIE 300KV F (136 k) ZXADCENTEET,
D—=DAR=R[I. FERRAA v FEERBERI—ENOPIELREFRLUEIEA.
EEINR—-R(CIE. NDEDEREDRIECSIN TNEE A,

FRI— FMBUITET TN,

WHIIY —Y 0T D8 ICEFSNTNIET,

CNSOFIEZRTIDC LI, A—F—DEEHERAN L. YIVDORSTILDRR
NWRNEMZERRI DCHICEETY,




B

ax AE

HRIZDENDOT VK DICHRET DMUEND

DEI,

. EBRZANTT
VY RER U POWER
FEBRRTMYFEFVICUT,

JY FO=IURIVDERNS V& LE T,
T4 RATUACIE DY ~O-5-J0J35 A
BSHRHINFT,

2FEREZRELET
BENRISNTOVRNSEIL MODE Z18 L
TRERRICUDEZAZY,

T ‘ @
N
/35/%\ . E

TSFVREN 225" FF2d107° C
KBOBE., BFLEOBRERMMG LT MLoF
FElF TLoCl ZRRLET,

SET &89 &, BEDRERENRTSNE

e

BEE FITBICE. SET|E |UP BRI =
" ©.0
| + [

BEETITRICIE. [SET|& DOWN =38

[FET, g + o‘

+

=1

it

R
FHERECBRDEINN NERICIE 20 D5

45 DN BDHBENDDFT, COE. sz
W& LISV TLTIZEE0),

SRAEHERE @

4




AFENBE
FENDY YT DERBICHBIENI SV I\ RILEBELET.

D5V ERHEVICE L TENERTET., |
DSYOEREHBVICELEY. ENELITFET,

TR
ENELETDE TSTVERALDDITHUERDD
BZ2ET, A—Y—DERFHOEBORBEZERHTHD

: e >
C. SECBNENLALTIST Y EmEBICE U Eg;ii;il
£5EUBNTESI,

EHZEETD TFD

5 5% RE

IMODEZ 8T,

BERR™ICULOEAZT,

SETjEI®LT. e

SERERTERTUET, |
7U2%@EE<§5LH

ER

NY RIVERBBETDE,
[FUIFBERDIBENTDCENDHDET,
CNIIEIHDEEA

TS5 YRBEICHRETDRSICEDT
SIEkCaNIEd,

BEDITUZPIE, /106D LET,




BARERE

1. AT YUVRN\YRIVEFRLUT, £8T
SFVEGICRDET.

2. BRETFHISTY LICBIFT.,

HEERNEZOLICBEFET,

4. RFVUZNY RIVEFERLUT, £8T
STYEEBICRDET.

5. LISF YN0y DIBETHF T/
Y RIVESIETII T IS5F VAU
7.

W

o

R -

TS5 VERBICRAULDEULRINTLE
=0\, IANOHEBOBDRRICEZDET,

Y O—SDHEEE
BEARANZIY ~FO—5—H4aE

COIY FO—3—([CIE 2 DOEESHIE
HEED' DD T,

1RE-REQ 225 - 425" F (107 -
218" C) DFHHTHREC=FI.

294 —TFA DAY= 1 DS
99 : 00 DETHRECEEI,

REEE

RERIEIOEHES 225- 425° F (107 -
218° C©) TY., mEBUL FE& CH
BTUDEBZDTENTEIREZ DY b
Z2EAR LU CREDGHRDEZRE T
ER

6. TJSTUNRELDE AV —D'EE
[CRAILET, YA V—DE0ICED
ETHF=NIBDET,

7. NYEILDOYDOZERULN\Y FILaST
ZICERBICETTISTYELETESE
FICUFET, LB Y TUERDBE
L. Bz LT,

8. RTYVURHEDN\Y FILDHZERL
T, LBISTUERELET., LB
TS5FTVaBUIZOSINED UTLEED
YT ERSIENTES0,

O, THISTVERBIDESIE LT
ST YVERS BT ThRUBISADT
TLEE,  ERZRBTEDICHRIC
FODD > TEINWTEE A,

BREBREDFRELCDNTIE TV VDR
Z22RUTCIESHN,

AN —

Y EO=313 ADYRIITV L OIC
DEE-TBEIRS LIBHDI 1V — %l
ATCNWET, BEXRRED  WOFINT,
00 : 00 N5 99 : 00 MEHTY, ~HA
NV—AETSNTNDESEE, 20y O
RELUFT, PIVT—Y3UF94Y—0
FREICDONWTIK BEREFO DY 3 VEDS
rLUTLZSLN,



B vy AT

BEY vy b A DMBEE. T RIEAMARE
RREBEOEZDBEXEAEERS T L DT
SN TNET, ERPEF—DBTOE
—FIJURASA DILOEIRENI—Y —
ABDICKD, BEIY vy R TDYAV—
"ty banzxd,

BEY vy ~FDE 2B TI, #IEAR
ECE BBV vy A DVREAVICIEDT
AEN-H

BEBAIC F <—-> ° CO)BEEE

1. MODE|[&#8 LT, BERECLET
2.UP|& DOWN @75 % 3~5 R Uik
T, BERT—ILEDDEZET.

mE SR DIRE

1RERT —IVEERICUDDEZ T,

2T5TVDREELZESEET., FFEM
SRR EDMGTHID Y — )L &ER
LT ISTYDPLDREZERDITET,

f

xR

EeOREZEDICIE. BEZTIEZY RO
FRZERC P AT-)LTHOCEER
#DHLET,

el

N

BEY vy AT DERE
BEY vy ~ADE ZDCERETCEF
a—o

1.MODE &1L T, §+1v—ICtIn&X
*9.

2.|UP|& DOWN [@@75% 3~5 FOR318 Lk
(3T, B8V vy CADEZVERZIEAD
=
cE-TJEN1 QBdE. BEY vy b
IDAICB>TNBTEERLET

- 2EDE-TEE. Y vy A IH
AVICE>TNBTEERLET

3.MODE|& SET @& 3~5 #R318 Uik
T, BEA DY REEANLET,

AXX [FREDREA T Y R TT,
EUP@AEBLT, 408y REEDL
£9.

ATty FEIBOTE, TN BEIETT
« 2RTUABEN EDDET,

SET |« DOWN @5 &8 LT, 2017wy ~
EEDUET., A7ty FENSKTDE,
KMBEDNINY D8ETRADET,

S5XRMEENFIE 1 TAREULCRELC—H
IDLDICA I Y FEEBLEY,

BHLEDREA DY MTELES,
IMODE|& [SET [@r5%E 3~5 mrge Uit F
THRT LT,




FIHREDRES

FHREDIERE

A YRIE— Y —)UIS LRI A Y 5T
YRIU=TT, FSTILDOIENRIFED
DEDIC. ROFHRIICEDMUED DD
E®

1.720Y3—F« YISNZESTST
VEIERER CEBNICERLE I, TS5
TUNBATNDEE, THEBENIEIR

SIVREY Y FTRDBFESCENTEFT,

T20Y3—=FT14YPJZECISR’RINKDIC
FRLUTIES),

2FZMHENZNKRDIC, EERICT ST
Y EZTHEBOMIZEEENSH TR
s, BREICMCT, 2U—-—_Y
DICIRIIVAEY v FEFALTLES
e TRSIVRAE Yy RZTRETI DT,
HABDENDBICIRIILAEY v FTH
BLRNTLESE0),

SEWDY 31V ~EEVE, SIRDIES
g2 —2 (MPPLO23) TiERBNICHES
LET, fEHDINT Y REIRODNR—=ITR
SINTNZET,

ARDY, EV ATy T Iy/IN=I3 &
YDV 3NNNy BFEPELEZD,. 720
VIO—TaVISNZeE—-~TSTVEIE
DIIZDIDURMDDD 1 T LAEBEE
WY EFRTTEEN,

— MBS A YT F IR
RDOPATLAZREIDCEZ2RED LU
g—o

1. TSRS/

2481/\Y FIVNIESIARYF
SMBBEDNBLYFDEY H

4 %5%288070') — 2 MPPLO23

LDV TLERAIDIE. BEAED
—MBVSA YT T I REBEZRTTED
[FFTT,

EEBTSFTURTZEIRONZDELURNT
<&V,
Y3V INy RORZHE
1. RETSTUNBZTCNDCEEHERL
X9, NEITSTVEAVYIN—=INDS5E
DALZET,
2IRSIVAE w R E
ZEALT. "EISTY
F9.
ST« VIREARBIRT DaEilC. V'
YNy RERETSTVOmBEETEIC
FZOLUTENWNICTDUENLDDZFT (B
HZERLTHoDEREE 45 DHEX
3.
4. MPPCOO06 EZ&&INF 1 —JZ&FER U
T, YUDIVILNNY RETRETSTVIC
BELEI., FOTSTVDLEICELE—
BRIO—btZELFEY, NISTVORIEBED
RS BERIZIDIFEET,
5 K[UBNMEELENKDICYIIV/NY
FEEENFET.
6.7 57V DIHN O RDZIFBESH ZIOIR
& TIS7UEERL, BRT 24 15
EE=EET,

DFIZODSIBE]
i‘%@é—f/%;ﬂ? L/

AR BNV T —IDINTOERZHH TNICRO>TIES),
BERZTE T ST VICH—CRITRICE. NFFAIFILREKEOY —ILEaRBEH LET,



TU—=RR1 Y+

AR BRI -ROHEFEB LTSN !

CDO2DO0KEEENST)-RE2RUET. TU—RDEYI—EVICEETDRDIC
LET, BEDERICIIBIC 1 @R LET,

CDADDRBICT) —RER LI T, BEDERICIIBIC 1 OEREDLET.


一彦
ハイライト表示

一彦
ハイライト表示


FOR USE BY QUALIFIED PERSONNEL ONLY

MODEL 256-N WIRING DIAGRAM

Ver.230 v WHITE
o] C
TERMINAL 1 2
POWER BLOCK SSR
SWITCH TRANSFORMER 4 3
“\ o GRN/YEL -0 oL
&
3 GRAY RED

WHITE
WHITE

15A
CIRCUIT BREAKER

BROWN ~ ~ BROWN @ @ @ @
NC

@ RTD
GRN/YEL SENSOR

Il

=
m
-l

GREEN

WHITE

YELLOW
4
(=2}

GRN/YEL

oM

. mal 8
|

Mmicro "°
SWITCH

RTD
HI TEMP
LIMITE

TAN

WHITE
GRN/YEL

3
s

HEAT PLATEN

11



FOR USE BY QUALIFIED PERSONNEL ONLY

Ver.120 v

POWER
SWITCH

o o

TERMINAL

BLOCK

BLALE
—

MODEL 256-S WIRING DIAGRAM

BLACE,

GREEN

20A
CIRCUIT DRCAKLCR

uyu

SREEN

1
°

WHITE
- -1
a c
1 2
TRANSFORMER 4 SSR 3
BLACK _ r——————~— T GAINIVEL _0 oy
[ ] 4
1 | L " 7
wHrre | i
2 “ | Ig GRAY RZD
0 J [
1 . _0,—
1 I
1 [
\ FROWY ARDWN
Oy | | e ) oRONO] ®
1 11 +12% NC
WHITE 1 1 INPUT
1 io 12 VAC
|O."|l.. ! @ RD
VI Y edamaaaaa GV YEL SENSOR
TIMER
@G |
WHITE
— w
w —
z e
= coM
a
TAN
N
" vio
MICRO
SWITCH _m
[ 4
TAN
WHITE
GRE/VEL

WHITE

o=
HI TEMP
LIMITE

3

GRFFN

...¥x

HEAT FPLATEN

12



FOR USE BY QUALIFIED PERSONNEL ONLY

A2 — Top Frame Assembly

MODEL 256 EXPLODED VIEW

Al - Platen Assembly

P

13



FOR USE BY QUALIFIED PERSONNEL ONLY

A3 — Base Frame Assembly

MODEL 256 SUB ASSEMBLIES

[

e

PW BRK {120V ONLY)

® €

= .
@

)

@\ &
& 0!

z¥olslola
////G
-

TV
N
[\

®

@
1

|
i

ITEM NO. | ASSEMBLY NO. DESCRIPTION PAGE NO.

Al MB256-001 PLATEN ASSEMBLY 13-14

A1-01  MT256-003-120 UPPER PLATEN, 16x20 — 120V VERSION 13-14

A1-02  MT256-000-120 COMPLETE UPPER PLATEN ASSY! - 120V VERSION 13— 14

A1-03  MT256-003-230 UPPER PLATEN, 16x20 — 230V VERSION 13-14

A1-04 MT256-000-230 COMPLETE UPPER PLATEN ASSY! - 230V VERSION 13— 14
A2 MB256-002 TOP FRAME ASSEMBLY 15-16
A3 MB256-003 BASE FRAME ASSEMBLY 17

14




15

FOR USE BY QUALIFIED PERSONNEL ONLY

Al-16 x 20 PLATEN ASSEMBLY

1
~ ™~ ]




FOR USE BY QUALIFIED PERSONNEL ONLY

ITEM NO. | PART/ASSY NO. DESCRIPTION QTy
1 MP256-001 HEAT SHROUD 1
2 MH001-M04-009 SCREW, PAN HEAD, M4 x 15 4
2a MH007-030 SILICONE RUBBER FOOT 4
3 MP256-002 FIBERGLASS INSULATION 1
4 MT256-001-120/230 UPPER PLATEN, 16 x 20 (120V or 230V) with wiring 1
4b MH001-M04-004 SCREW, PAN HEAD, M4 x 6 6
6 MP256-003 PLASTIC STANDOFF 4
7 MH256-009-001 SENSOR, RTD TEMP 1
9 MP256-004 GUIDE POST 1
10 MH001-M06-012 SCREW, SOCKET HEAD, M6 x 60 1
11 MP256-005 CLEVIS, UPPER PLATEN 1
12 MH001-M08-010 SCREW, HEX HEAD, M8 x 25 6
13 MP256-006 PIN, CLEVIS 1
14 MPPP041 SILICONE PAD 16 x 20 1
14a MT256-002 LOWER PLATEN, 16 x 20 1
14b MP256-009 SHAFT, LOWER PLATEN 1
14c MH001-M08-009 SCREW, SOCKET HEAD, M8 x 20 1
14d MH001-M08-013 SCREW, SET, M8 x 10 1
14e MH001-M03-004 SCREW, PAN HEAD, M3 x 6 2
16d MP256-011 SCREW, SET M8X25 2
48 MH007-019 C-RING, CLEVIS PIN 4
84 MH009-002 HIGH TEMPERATURE LIMITER (230V ONLY) 1
84 MPPT046 HIGH TEMPERATURE LIMITER (120V ONLY) 1
85 MPPW?700 HEATER WIRE AR
Al1-01 MT256-003-120 UPPER PLATEN, 16x20 — 120V VERSION
A1-02 MT256-000-120 COMPLETE UPPER PLATEN ASSEMBLY" — 120V VERSION
A1-03 MT256-003-230 UPPER PLATEN, 16x20 — 230V VERSION
A1-04 MT256-000-230 COMPLETE UPPER PLATEN ASSEMBLY" — 230V VERSION

1.

Complete upper platen assembly includes the heated platen plus wiring, fiberglass insulation and protective shroud cover.




FOR USE BY QUALIFIED PERSONNEL ONLY

A2 - TOP FRAME ASSEMBLY

17



FOR USE BY QUALIFIED PERSONNEL ONLY

ITEM NO. | PART/ASSY NO. | DESCRIPTION Qry
16 MP256-010 HOUSING 1
16a MHO001-M04-005 THUMB SCREW, HOUSING 4
16b MHO006-003 256 DIGITAL CONTROLLER 1
16¢ MHO004-004 ELECTRICAL POWER ROCKER 1
18 MP256-012 CONTROLLER OVERLAY 1
19 MP256-013 CONTROLLER BRACKET 1
20 MHO001-M03-004 SCREW, PAN HEAD, M3 x 6 4
21a MHO002-M03-001 NUT, HEX, M3 4
22 MHO001-M08-014 SCREW, SOCKET HEAD, M8 x 10 6
23 MP256-013 BRACKET ASSEMBLY, SWING ARM 1
23b MHO002-M06-001 NUT, HEX, M6 6
24 MP256-014 BRACKET ASSEMBLY, ELECTRONICS 1
24d MHO005-003 SOLID STATE RELAY 1
24e MHO008-001 POWER TRANSFORMER 1
24f MH256-004-001 CIRCUIT BREAKER (20A) 120V ONLY 1
24f MH256-004-002 CIRCUIT BREAKER (15A) 230 V ONLY 1
24g MHO004-003 TERMINAL BLOCK 1
24h MB256-007-002 CLAMP, CABLE NYLON 2
25 MP256-015 SWING AWAY ARM ASSEMBLY 1
26 MHO001-M06-013 SCREW, SOCKET HEAD, M6 x 14 5
29 MHO001-M04-006 SCREW, PAN HEAD, M4 x 10 3
30 MHO001-M04-007 SCREW, PAN HEAD, M4 x 10 WITH WASHER 9
45 MP256-023 LEVER ARM BRACKET, RIGHT 1
46 MP256-024 LEVER ARM BRACKET, LEFT 1
50 MP256-026 CAM 1
52 MP256-027 SAFETY LOCK 1
56 MHO002-M08-001 NUT, HEX, M8 2
57 MP256-028 LEVER ARM 1
58 MP256-029 LEVER ARM HANDLE 2
59 MHO001-M10-001 LEVER ARM HANDLE THREADED STUD 1
67 MHO001-M08-005 SCREW, SOCKET HEAD, M8 x 28 2
78 MHO003-M08-003 WASHER, 8.3 x 13.6 x 1.6t 2
79 MP256-033 SPRING PIN 1
80 MB256-004 WIRE HARNESS ASSEMBLY 1

18




FOR USE BY QUALIFIED PERSONNEL ONLY

A3 — BASE FRAME ASSEMBLY

Omm W%M m
/.‘w

=7

&)
. @
PW BRK (120V ONLY)

PW BOX (230V ON

A\

,‘.,
AVAN
W 3
N\ A
W\
LAY
\
N\

o

:

X

19



FOR USE BY QUALIFIED PERSONNEL ONLY

ITEM NO. | PART/ASSY NO. DESCRIPTION QTy
4b MH001-M04-004 SCREW, PAN HEAD, M4 x 6 6
12 MH001-M08-010 SCREW, HEX HEAD, M8 x 25 6
22 MH001-M08-002 SCREW, SOCKET HEAD, M8 x 10 6
24h MH007-025 CABLE CLAMP 2
31 MP256-016 PRESSURE CRANK HANDLE 1
31b MP256-017 PRESSURE TURN KNOB 1
31c MH001-M06-011 SCREW, SOCKET HEAD, M6 x 20 1
31d MH001-M08-011 SCREW, SOCKET HEAD, 5/16-18 x .750" LG 1
32 MP256-018 SHAFT, PRESSURE CRANK THREADED 1
33 MH003-M13-001 WASHER, FLAT, 13.5 x 27 x 2 2
34 MP256-019 STEEL SPRING 1
35 MP256-020 ADJUSTMENT WASHER 1
36 MHO001-M08-012 SCREW, SOCKET HEAD, M8 x 16 2
37 MH002-M12-001 NUT, HEX, M12 x P1.25 x 8t 1
38 MH002-M12-002 NUT, HEX LOCKING, M12 x P1.25 1
39 MP256-021 ARM ASSEMBLY 1
39a MH002-M10-001 NUT, HEX, M10 2

39 MH256-007-001 PLUNGER 2
40a MP256-022 PRESSURE HANDLE COVER 1
41 MH256-001-001 SCREW, M3X16 1
42 MH007-003 MICROSWITCH 1
47 MP256-025 LEVER ARM PIN 1
48 MH007-019 C-RING, CLEVIS PIN 4
60 MH007-033 RUBBER O-RING SEAL DH75-85-4.5/6 1
61 MH007-025 CABLE CLAMP 2
62 MH007-031 GREASE FITTING 1
63 MH007-026 CABLE CLAMP, POWER CORD (230V ONLY) 1
66 MT256-003 BASE 1
66d MH003-M08-004 WASHER, 8.5 x 18 x 2 4
69 MB256-001-001 BOLT, QUICK CHANGE 1
69a MH256-003-001 WASHER FLAT, ID14xOD41x3t, 1
69b MH256-001-002 SCREW, SOCKET HEAD 5/16-18x1"L 1
70 MH001-M05-001 SCREW, PAN HEAD, M5 x 10 4
71 MP256-031 BRACKET 1
74 MP256-032 H-FRAME BASE 1
74a MH007-028 COVER, TUBE END 4
75 MH007-029 RUBBER ADJUSTMENT FOOTING 4

20




FOR USE BY QUALIFIED PERSONNEL ONLY

ITEM NO.  PART/ASSY NO. DESCRIPTION Qry
76a MB256-007-003 POWER BOX (230V ONLY) 1
76b MH256-001-003 SCREW, STD P FLAT M3X6 (230V ONLY) 2
81A MPP90251 POWER CORD, DETACHABLE, 230V - D 1
81B MPP90291 POWER CORD, DETACHABLE, 230V - T 1
86 MH256-007-002 BRACKET, ARM 1
87 MHO001-M05-001 SCREW, PAN HEAD M5X10 2

21




Notes:

22

FOR USE BY QUALIFIED PERSONNEL ONLY




Notes:

23

FOR USE BY QUALIFIED PERSONNEL ONLY




Notes:

24

FOR USE BY QUALIFIED PERSONNEL ONLY




FOR USE BY QUALIFIED PERSONNEL ONLY

INSTA GRAPHIC SYSTEMS
Heat Press Limited Warranty

This limited warranty (“warranty”) is given only to the original end-user/retail purchaser
(referred to in this warranty as “Original Purchaser”) of the accompanying product and
accessories (collectively referred to in this warranty as “The Product”).

What is covered?

o “The Product” includes Machines, Parts and/or Accessories.

o Except as otherwise provided herein, Insta Graphic Systems (“Insta”) warrants that The
Product will be free from defects in materials and workmanship when used under
normal conditions.

What is the length of the Warranty Periods?

o Machines: Life time on the heating element, one year parts and 90 days labor from the
original purchase date (end-user).

o Additional Parts and Accessory ltems: 90 days from the original purchase date.

This warranty does not cover:

J Physical damage to the Product;

o Damage caused by improper installation, improper or abnormal use, misuse, neglect or

accident (including but not limited to transporting The Product without the proper
preparation and/or packaging);
This limited warranty is VOID, if

e the Product has been altered or modified in any way (including but not limited to
attempted warranty repair without authorization from Insta and/or alteration/removal of
the serial number).

e the warranty period is expired,

e the serial number label is missing or unrecognizable,

e the defect was subject to abuse, improper use not conforming to product manual
instructions

e the defect was subject to Force Majeure, such as acts of God, flood, lightning,
earthquake, war, vandalism, theft, brownouts or sags (damage due to low voltage
disturbances)

What to do if you think your Product is eligible for warranty service: Immediately report your
issue to service@instagraph.com or call Insta’s Service Center at 800-421-6971. Supply the
model, serial number and purchase date of the equipment.

What Insta will ask you to do?
After contacting Insta you may be asked to deliver (by hand if you prefer) or send The Product
properly packaged, freight prepaid, to Insta or Insta’s service center together with your bill of

25



FOR USE BY QUALIFIED PERSONNEL ONLY

sale. A Return Authorization is required for all returned goods. Failure to obtain the RA will
result in the refusal of the shipment.

You are responsible for the cost of shipping, packing of The Product and insurance (if
you desire). You are also responsible for loss or damage to The Product in shipping.

If The Product does not operate as warranted above during the applicable warranty period,
Insta shall, at its option and expense (except for shipping cost), repair the defective product or
part, deliver to the customer an equivalent product or part to replace the defective item. All
products that are replaced will become the property of Insta.

If The Product is not covered by this warranty, you will be charged for any service and/or
replacement parts/products at Insta’s then current published rates, as well as, for the freight.

What happens when Insta elects to replace your Machine?

When a replacement Machine is authorized by Insta, Insta will send a replacement Machine
and issue a Return Authorization for the return of the Product. The Purchaser will be charged
for the new machine at the time of the shipment. Once the machine is returned and the
warranty confirmed, The Purchaser will receive a credit/refund. The replacement machine you
receive (will be covered by the balance of the limited warranty period remaining on the original
product, plus an additional thirty (30) days. You will keep the replacement machine that is sent
to you and your original machine shall become the property of Insta.

THIS WARRANTY IS GIVEN IN LIEU OF ALL OTHER WARRANTIES, WRITTEN OR ORAL,
WHETHER EXPRESSED BY AFFIRMATION, PROMISE, DESCRIPTION, DRAWING,
MODEL OR SAMPLE. ANY AND ALL WARRANTIES OTHER THAN THIS ONE, WHETHER
EXPRESSED OR IMPLIED INCLUDING IMPLIED WARRANTIES OF MERCHANTABILITY
AND FITNESS FOR A PARTICULAR PURPOSE, ARE HEREBY DISCLAIMED. INSTA
SHALL HAVE NO LIABILITY FOR DEFECTS OF ANY NATURE WHATSOEVER EXCEPT AS
PROVIDED FOR HEREIN.

This Limited Warranty (and Insta’s obligation to you) may not be changed in any way unless
you and Insta sign the same piece of paper in which we (1) refer to The Product and your bill
of sale date, (2) describe the change to this warranty and (3) agree to make that change.

Important:

We recommend that you keep all original packing materials, in the event that you need to ship
the Product.

26



INSTA

13925 E. 166™ St. @ Cerritos, CA USA 90702 e (800) 421-6971 e Fax (562) 404-3010

Parts Orders @ (800) 426-3609 e (562) 404-3000 Ext. 215
Technical Support e (800) 426-3609 e (562) 404-3000 Ext. 208
In-House Repair @ (800) 426-3609



